Fendt

FENDT 712 (712/00201-00300 & 08001-99999) F712001
TABLE OF CONTENT Page00-TOC

Page Number Page Title Page Reference

01-000-TOC ENGINE, FUEL AND EXHAUST SYSTEM 01-000-TOC

02-000-TOC AXLES 02-000-TOC

03-000-TOC STEERING SYSTEM 03-000-TOC

04-000-TOC DRIVE TRAIN SYSTEM 04-000-TOC

05-000-TOC COMPRESSED AIR SYSTEM 05-000-TOC

06-000-TOC HYDRAULIC SYSTEM 06-000-TOC

07-000-TOC ELECTRICAL SYSTEM 07-000-TOC

08-000-TOC CAB 08-000-TOC

09-000-TOC AIR CONDITIONING AND HEATING SYSTEM 09-000-TOC

10-000-TOC CHASSIS 10-000-TOC

11-000-TOC WHEELS 11-000-TOC

12-000-TOC IMPLEMENT LIFT SYSTEM FRONT 12-000-TOC

13-000-TOC IMPLEMENT LIFT SYSTEM REAR 13-000-TOC

14-000-TOC FRONT/REAR LOADERS 14-000-TOC

15-000-TOC ACCESSORIES 15-000-TOC



FENDT 712 (712/00201-00300 & 08001-99999)
41012

o~
=
=
[=1

Ref 2011 Page 01-0002



Fendt

FENDT 712 (712/00201-00300 & 08001-99999) F712001
CRANKCASE Page01-0002
ltem Part Qty Description Technical
Number Comments Specification

b~ wWN

(]

10
11
12
13
14

15
16

17
18

72434308

72604532

72451252

72604532

72497864

72616648
72416467
72344342
72315438
72315095
72325319

72325321

72455559

72429347

72455567

72416469
72416470
72325325
72325326
72315799

72325327
72431135

72415819
72451321

185 72381391

NO OFR,O®

e

o

ENGINE NUMBER
<-- 1061299

DIESEL ENGINE

ENGINE NEW

FLYWHEEL MUST BE CHANGED IF
A NEW ENGINE IS SUPPLIED
-->712/9835

<--Z712.203.010.011

ENGINE EXCHANGE
REMANUFACTURED SHORT BLOCK ENGINE
-->712/9835

ENGINE

ENGINE NEW

<-- 712/9836

<--Z712.203.010.012

ENGINE EXCHANGE
REMANUFACTURED SHORT BLOCK ENGINE
<-- 712/9836

CRANKCASE

><2-18

SERIES EXECUTION

NO LONGER AVAILABLE
CRANKCASE

SUPERSESSION

HEXAGONAL HEAD BOLT
ADAPTER BUSH

PLUG SCREW

SEALING WASHER

PLUG
M30X1,5
PLUG
N22X1,5
ENG.NO.
-->10393248
PLUG SCREW
ENG.NO.

<-- 10393249
SCREW
M14X1,5

NOT USED
ENG.NO.
-->10393248
SEALING WASHER

ENG.NO.

<-- 10393249
BEARING BUSHING
BEARING BUSHING
CORE HOLE PLUG
CORE HOLE PLUG
PLUG

GUIDE SLEEVE
LOCKING PLUG
M22X1,5

GUIDE SLEEVE
CYLINDER LINER
THREADLOCKER

BFO6M2013C

DIN 908 M14X1,5-ST
DIN 7603
A14X20-CU

M14X1,5

DIN 7603
D22X27-CU

DIN 7604
AM14X1,5-A3L

LOCTITE 243 10ML



FENDT 712 (712/00201-00300 & 08001-99999)
432327-M-1

&
- R o 1Y,
PP RIS ~ 4 > '\~ s ey
- % Yy Sy &= Lo~ epr s
I Jhir . SFan Py o ™
AT Y SNBSS € e
(R .5),‘ {-)‘f:\\ \\,._”) ﬂ\ o% - ’?’,h
I I AN NP
Ae Jei-d |2 ﬁ,}‘\v ) ‘Q/’ o !l
,.,.z,jy‘/ Y 1/\.\%[1 i *\]o S =% ‘)
£
. - ,/'1\‘,\\ Y J\Jf‘\ ~.0 Yaﬁ o !
e ,A’.p A0 Ty 3 AN | ogb .
el R SRYOME, o N
e - R B S Y] 1 ~ A
- - [T N M Ja\‘\ el it Lo 2.
- Phe \ o0 V] R DN Y Y o 2 o
T, L AN HE TN SR
v < 7 0, ~d N O - oo
- ~ &, s Se 1O {77 <1 H
~ 'Ll LA ~ T e N ] % ! /q' i 1
< ~ st ~ ~ R AU~ i
" ~. N2 . e, ;AN N
~ o ~ ?é T Y e RO HE R O‘)
~ - ~ o~ "?\N 4  ande
~ e ~. ~. 74 ! "" /5/ ]
~ ~ Sa RN ':fg (% W2
~ N 0 ~u i o 2 1
-~ ~ Nl MY i ="
~ ~ A RN R
Ss Y. T 3z %1 /Q: =
o ~. SN PP
> o N — 185

N\

432327-M-1

Ref 2020 Page 01-0003



Fendt

FENDT 712 (712/00201-00300 & 08001-99999)

F712001

Page01-0003

CRANKCASE
ltem Part Number Qty Description Technical Specification
Comments
BLANKING PARTS
1 72627515 1 COREHOLEPLUG
2 72315088 2 SEALING WASHER DIN 7603 A10X13,5-CU
3 72323677 2 PLUG
4 72631860 2 SLUG
185 72325403 1 SAFE.LOCK AGENT



FENDT 712 (712/00201-00300 & 08001-99999)
30094

1600€0

Page 01-0004

Ref 2025



Fendt

FENDT 712 (712/00201-00300 & 08001-99999)

F712001

CRANKCASE

Page01-0004

ltem Part Number Qty Description
Comments

PISTON COOL.NOZZLE
1 72415140 6 PISTON COOLING JET



FENDT 712 (712/00201-00300 & 08001-99999)

12574

Ref 2030

Page 01-0005



Fendt

FENDT 712 (712/00201-00300 & 08001-99999)

F712001

CRANKCASE

Page01-0005

ltem Part Number Qty Description
Comments

BLANKING PARTS

5 72415828 1 DISC
6 72426697 1 HEXAGONAL HEAD BOLT
10 72426698 1 BUSH



FENDT 712 (712/00201-00300 & 08001-99999)
40194

e \
PR, o
IV ottt W S A S ST
0 o o I/ /Nﬂ////
02 Q, ° oo AN PSRN XN
ALY AN \ N AT TYIRANY
“rn WAY R R HER
F RO SN S AN
Bl ) ‘o C ST A
/0.2 ,/ \ )ﬂw?/..u:.w / o..AJ/ruu Sy
\:33\ / N /v,,Y by - ® SN\
|||||| Y
N “o)o\\hg\/ Y AR R S D
e = T ard bv\ \\Mfw\b\d aorp:
s \\I//(\ Cﬂlaf\\ < - \\ \ \\M K \I\ wx\
/ '3 %o AL a\\ V‘M\\ Pl 74
ALY IO i
\oQﬂ \\J\,o— \ Q\ Y \ / \ / \ %\ \
ePY Doy ST oS S
n Y ;o ;e ’ \
»A_ _\ o8 o Y, S S / N
4 VA S
) -
N e 4 ‘e
/.,/m\%oc ) /\.\ s @u B} \\
- o)1 -
AN O\\/_a\\ \\w?\\ \rvl\\ . p._«\
]

761070

Page 01-0006

Ref 2035



Fendt

FENDT 712 (712/00201-00300 & 08001-99999)

F712001

CRANKCASE

Page01-0006

ltem Part Number Qty Description
Comments

LOCKING PLUG

1 72325326 1 COREHOLE PLUG
185 72325403 1 SAFE.LOCK AGENT



FENDT 712 (712/00201-00300 & 08001-99999)
40896

040896

Ref 2040 Page 01-0007



Fendt

FENDT 712 (712/00201-00300 & 08001-99999)

F712001

CRANKCASE

Page01-0007

Item Part Number

1 72433726
2 72433725
3 72325392
5 72426700

72433726

Qty Description

Ay

Comments

BLANKING PARTS
ENGINE NUMBER
--> 10062160

WASHER HEAD BOLT
LOCKING PART

><3

SEAL

26X3MM

LOCKING PLUG

<-- F718.202.210.110 1X
<>

WASHER HEAD BOLT



FENDT 712 (712/00201-00300 & 08001-99999)
35132

CELGED

Page 01-0008

Ref 2041



Fendt

FENDT 712 (712/00201-00300 & 08001-99999)

F712001

CRANKCASE

Page01-0008

ltem Part Number Qty Description
Comments

BLANKING PARTS
ENGINE NUMBER
<-- 10062161

1 72451322 1 COVER



FENDT 712 (712/00201-00300 & 08001-99999)
F51551

051551

TTTTN
™
~
.Y
N
=
=
-~
L4
7,
i
.
e
¢

-
~
!/
]’Q‘:’

N

< A\
N
\\\\_J

\ o
ks
& N
b T Y
AN
\ —
~
£
Y

),_._.___
A¥

@y S
hTS
i
¢

/-~

AY
A
\
N
AY
o
AN
TN

AY
A
A
k3
\
Yo
’!.
\
!

Ref 2045

Page

01-0009



Fendt

FENDT 712 (712/00201-00300 & 08001-99999)

F712001

CRANKCASE

Page01-0009

Item Part Number

2 72315799
3 72315094
4 72431648
5 72416472
6 72621034
7 72315088

8 72323677

Qty Description
Comments

BLANKING PARTS
ENGINE NUMBER
--> 856779

1 PLUG

NOT NEEDED WITH AIR BRAKE
1 SEALING WASHER

NOT NEEDED WITH AIR BRAKE

1 COVER

NOT NEEDED WITH AIR BRAKE
1 SEAL

96X4MM

NOT NEEDED WITH AIR BRAKE
1 HEXAGONAL HEAD BOLT

NOT NEEDED WITH AIR BRAKE
1 SEALING WASHER
1 PLUG

Technical Specification

DIN 7604 AM14X1,5-A3L

DIN 7603 A14X18-CU

M10X20

DIN 7603 A10X13,5-CU



FENDT 712 (712/00201-00300 & 08001-99999)
F51552

244160

Page 01-0010

Ref 2046



Fendt

FENDT 712 (712/00201-00300 & 08001-99999)

F712001

CRANKCASE

Page01-0010

Item Part Number

2 72315799
3 72315094
4 72431648
5 72416472
6 72621034
7 72315088

8 72323677

Qty Description
Comments

BLANKING PARTS
ENGINE NUMBER
<-- 856780

1 PLUG

NOT NEEDED WITH AIR BRAKE
1 SEALING WASHER

NOT NEEDED WITH AIR BRAKE

1 COVER

NOT NEEDED WITH AIR BRAKE
1 SEAL

96X4MM

NOT NEEDED WITH AIR BRAKE
2 HEXAGONAL HEAD BOLT

NOT NEEDED WITH AIR BRAKE
1 SEALING WASHER
1 PLUG

Technical Specification

DIN 7604 AM14X1,5-A3L

DIN 7603 A14X18-CU

M10X20

DIN 7603 A10X13,5-CU



FENDT 712 (712/00201-00300 & 08001-99999)
40029

__ o 7 0/
|
\ - o\Huwi,\“\Mv.l
el B (e
0 N T { \‘l\l ///////I////
VM AN Q s ANDNERRR
ALY N N T RN AV NN
T 7 W N N AN AN AR
\\\ Q\ AR 00 AN ~ \ \: 1 /
\ﬁ\&:\ \ o> < N - SN
" (“ ! / / ) S N J
e | ~ ~T - N
/ P\\Uo \ ! /0 Al/o\ N A\U// Q NN %
/ SR / \J _\_WA//J o «‘ N AV o l\m 4
\\\\vﬂ\\b\ \ ,ll\\«\,/r\ ‘ /\.w///v. . 00 OAHV s o @ o O/
st Vo K0S Ay B i S N
w10 _ o = - - 5
S \(“ ) \J S~ /A ) DW.N\ \_wrbl‘fg\\\nx Qg\
7504 A V= y B L et v
CMr- RIS 270 SN gy
AN A N s, 0 -l -l \vrﬁu.\\h\\
\ \\\ J 1\\ o «- /"0 <y Ve Wiy, ..|\\\
A . iy ” -/
N Il o ey - @
] \ 3 \\\/ 1 - Qxlllk /! , P K
B s /_o\ P = / / ;- 2
AT Ry ) , FN
o\ ,/r\/ﬂ\\ Pl , / / Y
AV /A - / Y \ _ A\\
\ ’ ! / /! >/
0« / ! oy

620010

Page 01-0011

Ref 2050



Fendt

FENDT 712 (712/00201-00300 & 08001-99999)

F712001

ENGINE MOUNTINGS

Page01-0011

ltem Part Number Qty Description Technical Specification
Comments
LEFT
1 72428791 1 ENGINE SUSPENSION
2 72418408 1 HEXAGONAL HEAD BOLT DIN 933 M16X40 GWA-10.9
3 72374294 1 HEXAGONAL HEAD BOLT DIN 931-M16X85 GWA-10.9



FENDT 712 (712/00201-00300 & 08001-99999)
40030

-~ Q-
I 10 ~0 [~ \INu fln =
fantl ’ o !
ot VO 2l TR0
T A <) B A rgy
L FEAY T W Van LA N
Y, ! sa ———y A N
’..fv.\\ C:ﬁ > d a n.fll\\\ o (...__ Vi Yy, o i
\ O O oy - O ee————— I\“s \Q\\\
\-J f \ - ~, o ! .... ! ’
- \J A / el =y N
._ A Ve - ¢ / \_ —
! \.J\IHM Q ’ | =, / LA !
’ i s/ - T ! ke
- f(....m é.\f\.. g ! ! / i
B ¢ -~ ! ! o)
‘ ! \ r rooa ¥
{ / ! \...1\
= P E

0E00%0

Page 01-0012

Ref 2055



Fendt

FENDT 712 (712/00201-00300 & 08001-99999)

F712001

ENGINE MOUNTINGS

Page01-0012

ltem Part Number Qty Description Technical Specification
Comments
RIGHT
1 72423955 1 ENGINE SUSPENSION
2 72418408 1 HEXAGONAL HEAD BOLT DIN 933 M16X40 GWA-10.9
3 72374294 1 HEXAGONAL HEAD BOLT DIN 931-M16X85 GWA-10.9



FENDT 712 (712/00201-00300 & 08001-99999)
35107

Lolsen

Page 01-0013

Ref 2060



Fendt
FENDT 712 (712/00201-00300 & 08001-99999)
ENGINE BEARINGS
ltem Part Number Qty Description Technical Specification
Comments
72423991 4  ENGINE MOUNT

1
2 72318110 4 DISC
3 72315563 4 HEXAGONAL HEAD BOLT  DIN 931 M12X80-8.8A3L

F712001
Page01-0013




FENDT 712 (712/00201-00300 & 08001-99999)
12566

- ]
- ~ ’
R & L ,.W/ Bl 4

~ﬁﬂ| h t\

3 ;
3 Q
W [ l%llllﬂ drallua - N W“
N —
] RN

99571

Page 01-0014

Ref 2065



Fendt

FENDT 712 (712/00201-00300 & 08001-99999)

F712001

CRANKCASE BREATHER

Page01-0014

ltem Part Number Qty Description

Comments

1 72426699 1 BREATHER
><4-6
ENG.NO.
-->1001780
<-- F718.202.210.130

72434609 1 BREATHER

WITHOUT SERVICEABLE FILTER
><4,6
<--1001781

2 72325449 2 HEXAGONAL HEAD BOLT
M8X25

4 72416500 1 MOLDED SEAL

5 72426653 1 FILTER ELEMENT
ENG.NO.
-->1001780
NOT AVAILABLE IN SINGLE PARTS
ENG.NO.
<--1001781

6 72425768 2 HEXAGONAL HEAD BOLT
M5X20

7 72325537 2 HOSE CLIP

8 72425769 1 THIMBLE

9 72315101 1 SEALING WASHER

10 72425770 1 LOCKVALVE

11 72325453 1 HEXAGONAL HEAD BOLT
M8X50

12 72325457 1 HEXAGONAL HEAD BOLT
M8X40

13 72425771 1 BREATHER LINE
><14-16

14 72416578 2 SEALING WASHER

15 72323517 1 BANJOBOLT

16 72425772 2 PIPE CLAMP

Technical Specification

M8X25

DIN 7603 A22X27-CU



FENDT 712 (712/00201-00300 & 08001-99999)
30399

o
=N
~
=
~
(=1

Ref 2070 Page 01-0015



Fendt

FENDT 712 (712/00201-00300 & 08001-99999)

F712001

CRANKCASE BREATHER

Page01-0015

ltem Part Number Qty Description

Comments
PIPE
1 72318111 1 RUBBER ARCH
2 72318112 1 PIPE
3 72311167 2 HOSE CLIP



FENDT 712 (712/00201-00300 & 08001-99999)
30100

030100

Ref 2075 Page 01-0016



Fendt

FENDT 712 (712/00201-00300 & 08001-99999)

F712001

SET OF GASKETS

Page01-0016

ltem Part Number Qty Description
Comments

ENGINE

1 72487673 1 SEALKIT
WITHOUT CYLINDER HEAD GASKET



FENDT 712 (712/00201-00300 & 08001-99999)
40475

040475

Ref 2080 Page 01-0017



Fendt

FENDT 712 (712/00201-00300 & 08001-99999)

F712001

FRONT COVER

Page01-0017

ltem Part Number Qty Description
Comments

INTEGRATED OIL PUMP

1 72479485 1 CRANKCASE END COVER
INTEGRATED OIL PUMP
><2,3

2 72479487 1 SHAFT SEAL

3 72416228 8 COUNTERSUNK CAPSCREW

M8X16



FENDT 712 (712/00201-00300 & 08001-99999)
41308

80EL%0

Page 01-0018

Ref 2085



Fendt

FENDT 712 (712/00201-00300 & 08001-99999)

F712001

FRONT COVER

Page01-0018

ltem Part Number Qty Description Technical Specification
Comments
FASTENINGS

1 72605244 10 HEXAGONAL HEAD BOLT M8X35
M8X35

2 72486511 1 SEAL

3 72325352 1 TENSIONER BUSHING



FENDT 712 (712/00201-00300 & 08001-99999)
40779

040779

Ref 2090 Page 01-0019



Fendt

FENDT 712 (712/00201-00300 & 08001-99999)

F712001

GEARCASE

Page01-0019

Item Part Number

4
5
6

11

185

234

72451383

72450340
72605244

72325388

72479495
72315739
72311793
72420381
72325403
72325408

Qty Description

w

P RRPNDNPR

Comments

ENGINE NUMBER
-->10121693

WHEEL BOX

ENG.NO.

-->906488 <>

<>

BUSH

HEXAGONAL HEAD BOLT
M8X35

HEXAGONAL HEAD BOLT
M8X45

SHAFT SEAL
HEXAGONAL HEAD BOLT
DISC

THREADED PIN
SAFE.LOCK AGENT
SEALING COMPOUND

Technical Specification

M8X35

DIN 933 M16X60 GWA-10.9
DIN 125-17-ST.A3L
DIN 913-M6X10-45H



Thank you so much for reading.
Please click the “Buy Now!”
button below to download the

complete manual.

After you pay.
You can download the most
perfect and complete manual In

the world immediately.

Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/fendt-712-712-00201-00300-08001-99999-tractor-parts-catalogue-manual-instant-download-part-no-f712001/



